
Administrative Draft EIR Completed: September 8, 2006 
Draft EIR Completed: October 6, 2006 

Final EIR Completed: 
 
 

DRAFT 
ENVIRONMENTAL IMPACT REPORT 

 
CITY OF BAKERSFIELD WASTEWATER TREATMENT 

PLANT No. 3 EXPANSION & UPGRADE  
(CUP# 05-0669) 

 
 
 

SCH NO. 2006041012 
 

Lead Agency: 
 

CITY OF BAKERSFIELD 
1715 Chester Avenue 
Bakersfield, CA 93301 

Contact: Marc Gauthier 
Principal Planner 
(661) 326-3786 

 
 
 
 

Prepared by: 
 
 
 
 
 
 

5080 California Avenue, Suite 400 
Bakersfield, California 93309 

Contact: Michael V. Phillips, R.E.M. 
(661) 616-2600 

 
 
 

October 2006 
 

QK 050257



TABLE OF CONTENTS 
 

 i

 
  
1.0 INTRODUCTION AND PURPOSE 1-1 

1.1 Purpose of the EIR 1-1 
[...]
for this DEIR is based on the consideration of several factors including the project’s objectives as 
described in Section 3.4 and the Alternative’s ability to fulfill the objectives with minimal impacts 
to the surrounding environment.  The “Reduced Increase in Capacity” alternative has been 
identified as the environmentally superior alternative.  Although the reduced increase alternative 
would be environmentally superior, it would not fulfill the project objectives as effectively and 
adequately as the proposed project.  
 

 

 

 



CITY OF BAKERSFIELD 
  Wastewater Treatment Plant No. 3  

Expansion & Upgrade (CUP# 05-0669) 

 Draft  •  October 2006 3-1 Project Description 

3.0 PROJECT DESCRIPTION 

3.1 PROJECT LOCATION AND SETTING 

3.1.1 PROJECT LOCATION  

The project site is located within the southwest portion of the City of Bakersfield, Kern County, 
California.  The project address is 8101 Ashe Road, Bakersfield, California, 93313.  The Project 
site, approximately 350 acres, is located in Section 33 of Township 30 South, Range 27 East, 
MDB&M and is bounded on the north by McCutchen Road, on the south by Taft Highway, the 
east by Ashe Road, and the west by Gosford Road (See Figure 1). 

3.1.2 EXISTING CONDITIONS ON-SITE 

The project site is currently being used either for wastewater treatment purposes or is vacant 
land.  The City of Bakersfield owns the entire Section 33, although the WWTP No.3 only requires 
the use of 350 acres of the total 640 acres owned by the City.  Currently, this section has a 
General Plan Land Use designation of “P” (Public Facilities) and a zoning designation of “A” 
(Agriculture).  The Branch Two canal runs down the western edge of the property and is owned 
and operated by the Kern Delta Water District (KDWD). 

The existing facilities at Wastewater Treatment Plant No. 3 provide primary and secondary 
treatment of incoming wastewater.  Located on the site are four storage ponds, and the treatment 
plant, which includes clarifiers, solids processing facilities, trickling filters, digesters, sludge drying 
beds, and methane recovery and cogeneration facilities.  On-site there are two sets of sludge 
drying beds, comprising approximately 11 acres each, which are used to support current 
wastewater treatment operations.  A third set of sludge drying beds of approximately the same 
size are being developed to support wastewater treatment operations due to increased inflows.  

3.1.3 SURROUNDING LAND USES 

Currently, the majority of the surrounding land consists of agricultural land uses, but a mixture of 
residential, commercial, and industrial uses have been approved by the Bakersfield City Council 
and upon LAFCO approval of their annexation into the City of Bakersfield, the agricultural uses 
will likely cease and be replaced by urban uses (See Table 3.1A and Figure 8). Currently, City 
Policy does not allow new residential development within one quarter mile of any treatment facility 
due to odor concerns (City of Bakersfield, Public Works Memorandum, 2004) [See Figure 4].  All 
nearby landowners within the buffer zone have previously been notified by the City.    Recently 
approved development projects in the vicinity of the odor buffer zone have been designed to 
accommodate the one-quarter mile odor buffer zone.   

Oil production sites are located approximately two miles to the west of the project site. Two 
industrial sites are located immediately to the west along McCutchen Road.  The Union 
Pacific/Sunset Railroad runs parallel to Progress Road intersecting with McCutchen Road 
approximately one half mile to the west of the project site.    

 

 

 

 

 



CITY OF BAKERSFIELD 
  Wastewater Treatment Plant No. 3  

Expansion & Upgrade (CUP# 05-0669) 

 Draft  •  October 2006 3-2 Project Description 

Table 3.1A 
Proposed & Existing Land Use/Zoning of Adjacent Properties 

LOCATION 
PROPOSED/APPROVED

LAND USE 
DESIGNATION 

PROPOSED/APPROVED 
ZONE DISTRICT 

EXISTING LAND 
USE 

NORTH LR (Low Density 
Residential) 

R-1 (One-Family 
Dwelling) Agriculture 

SOUTH RR (Rural Residential) 
A (Exclusive Agriculture) 

and E (Estate 
Residential) 

Agriculture and Rural 
Residential 

EAST 
LR (Low Density 

Residential) and GC 
(General Commercial) 

R-1 (One-Family 
Dwelling), C-1 
(Neighborhood 
Commercial) 

Agriculture 

WEST 

(LR)Low Density 
Residential, GC 

(Commercial), LI (Light 
Industrial), and R-IA 

(Intensive Agriculture) 

R-1 (One-Family 
Dwelling), R-2 (Limited 

Multi Family Dwelling), C-
1 & C-2 (Neighborhood 

and Regional 
Commercial),  M-1 (Light 

Manufacturing), and A 
(Agriculture) 

Industrial and 
Agriculture 

3.2 BACKGROUND AND HISTORY 

The City opened Wastewater Treatment Plant No. 3 in 1972, with a 4 million gallons per day 
(MGD) capacity.  In 1984, the plant was expanded to accommodate 8 MGD.  Then in 1988 the 
plant was expanded again to 12 MGD to accommodate growth within the service area. EIR’s 
were completed on these plant expansions and certified by the City.  As the population of 
western Bakersfield continued to grow, it was determined that the treatment plant needed to 
expand to accommodate the growth planned for in the Service Area. Consequently, in 1997 the 
plant expanded again to 16 MGD. Then in 2000 the housing boom hit Bakersfield causing the 
projected demand for housing, and thus treatment capacity to sky-rocket.  Unprepared for such a 
dramatic rise in population, the City began planning for an additional increase in capacity.  
Although the plant’s capacity had originally been proposed to be increased in 4-8 MGD 
increments, the rapid growth of western Bakersfield demanded a greater increase in treatment 
capacity.  Therefore, as part of the Master Plan for the City’s treatment plants, Treatment Plant 
No. 3 was slated for a capacity increase of 16 MGD equaling 32 MGD overall plant capacity. This 
increase, as with all previous capacity increases is to occur within the existing 350 acre treatment 
plant area. Since the beginning of this expansion and upgrade process the rate of growth in 
western Bakersfield has grown to the extent that it now fully accounts for the proposed expansion 
in capacity for the plant.   

3.3 PROJECT CHARACTERISTICS 

The proposed project is the expansion and upgrade of Wastewater Treatment Plant No. 3 due to 
the rapid development of residential and commercial properties on the west side of the City 
during the past 5 years and the expected continuation of this high rate of growth for the next ten 
years or more.  The current wastewater flow into Wastewater Treatment Plant No. 3 is over 15 
MGD.  Since the design capacity of Wastewater Treatment Plant No. 3 is 16 MGD, the continued 
growth of the City will soon push the wastewater flow into Wastewater Treatment Plant No. 3 to 
its nominal designed treatment capacity.  The project is proposed to proceed at this time to avoid 



CITY OF BAKERSFIELD 
  Wastewater Treatment Plant No. 3  

Expansion & Upgrade (CUP# 05-0669) 

 Draft  •  October 2006 3-3 Project Description 

overload of the existing treatment plant facilities as planned growth in the service area occurs.  
The service area location and the expanded plant facilities are depicted in Figures 2, 3 and 4). 
 
The existing facilities at Wastewater Treatment Plant No. 3 provide primary and secondary 
treatment of incoming wastewater.  The secondary treated effluent flows via pipeline to the 
Interstate Five (I-5) Reclamation Site where it is used as crop irrigation water and is spread on 
the farmland.  The wastewater solids, which are extracted from the wastewater using biological 
and physical processes, are further treated in the anaerobic digesters, spread and dewatered on 
sludge drying beds, transported to the City’s Wastewater Treatment Plant No. 2 (WWTP No. 2) 
farm operation (located on South Mount Vernon Avenue), and spread as fertilizer for non-food 
crops on the farmland. 

 
The current primary and secondary treatment system consists of the following facilities and 
processes: 

 
1. Preliminary Treatment 

a. Wastewater passes through bar screens that trap and remove large and non-organic 
materials.  The materials removed during this process are sent to a sanitary landfill. 
Wastewater then flows into grit chambers where the heaviest materials, such as egg 
shells, coffee grounds and sand, settle out.  The materials removed from the grit chamber 
are sent to the Mt. Vernon Green Waste Recycling Facility (located on South Mount 
Vernon Ave) for use in compost.     

 
2. Chemical Addition 

a. Recently, ferric chloride and polymers have been added on a trial basis to the incoming 
wastewater to enhance solids and BOD removal in the primary system.  Polymers will 
continue to be added to the wastewater to enhance the primary settling process.  
Chemical addition has been added to the plant treatment processes to enhance primary 
sedimentation and increase the plant treatment capacity and will be continued. 

 
3. Odor Control 

a. Foul air containing hydrogen sulfide and other odiferous compounds are removed 
through air ducts and forced through a chemical odor scrubber.  The current odor control 
system does not provide odor control for all treatment facilities and has been only 
marginally successful in removing odors. 

 
4. Primary Treatment 

a. Next, the wastewater is pumped to primary clarifiers where liquids and solids are 
separated.  The heavier solids settle and are scraped off the bottom, and the lighter 
material is skimmed off the top of the basins.  The materials that are removed are sent to 
solids processing facilities.  As noted, the recent addition of chemical treatment of the raw 
wastewater at the headworks improves settling of the solids resulting in advanced 
primary treated wastewater effluent.  The partially treated wastewater, which flows over 
the primary clarifier’s weirs, is pumped to secondary treatment facilities. 

 
5. Secondary Treatment 

a. Primary treated wastewater is conveyed to trickling filters.  The trickling filter tanks hold 
plastic media, which facilitate the growth of microorganisms on the surface of the media.  
The microorganisms consume most of the remaining suspended and soluble organic 
solids.  The wastewater is then pumped into secondary clarifiers where the sludge settles 
out.  Most of it is scraped off the bottom and returned to the trickling filters to regenerate 
this process, while the excess is sent to the solids handling facilities for further biological 
treatment and reduction. 

 
6. Effluent Disposal 



CITY OF BAKERSFIELD 
  Wastewater Treatment Plant No. 3  

Expansion & Upgrade (CUP# 05-0669) 

 Draft  •  October 2006 3-4 Project Description 

a. An average volume of 14 MGD of treated effluent is transported via pipeline to an 
agricultural area identified as the I-5 Reclamation Site.  The effluent is then spread over 
the ground as crop irrigation water. 

 
7. Solids Processing 

a. Solids removed in the primary and secondary treatment processes are pumped into 
anaerobic digesters where they undergo natural decomposition for 20-25 days.  Half the 
solids convert to a gas mostly made up of methane, which is sent to energy recovery 
facilities.  The remaining solids are pumped to sludge drying beds for dewatering to a 50 
percent solid material (with a cake-like consistency) called biosolids.  The biosolids are 
sent to the Plant No. 2 farm (located at WWTP No. 2) for direct land application as a soil 
amendment. 

 
8. Energy Recovery 

a. The methane gas derived from the digesters is used to power on-site engine-generator 
units that produce the electricity used as an energy source to operate the Wastewater 
Treatment Plant No.3. 

 
The proposed expansion and upgrade of Wastewater Treatment Plant No. 3 will result in a more 
sophisticated treatment plant, which will remove over 95% of the primary wastewater constituents 
of BOD and suspended solids.  The plant processes will be designed to meet the upgraded 
Waste Discharge Requirements (WDR) set by the Central Valley Regional Water Quality Control 
Board.  The upgraded WDR are scheduled to go into effect in April 2010.  In addition, the City 
plans to build a modular tertiary treatment facility to handle up to 2 million gallons per day for 
reuse on nearby land applications and onsite Plant wash and make-up water.  The tertiary 
effluent will be treated to meet the State of California Title 22 Recycled Water requirements for 
restricted recreational use.  The Title 22 tertiary effluent will meet stringent public health turbidity 
and disinfection standards.  This reclaimed water may be used for irrigation of public and private 
land, industrial water supply needs, or restricted recreational use.   
 
The expanded and upgraded treatment plant will contain the following facilities and processes 
(See Figure 5, 6, and 7): 

 
1. Influent Conveyance 

a. A portion of the influent will be conveyed to the plant from a lift station located on the 
northwestern corner of the Plant property.  The conveyance lines will be upgraded to 
handle all wastewater influent coming from the west side of the City.  The remainder of 
the flow comes to the plant via gravity. 

 
b.   Another potential portion of WWTP No. 3 influent may be conveyed to the plant via 

septage truck deliveries.  Currently, all septage is being delivered to the WWTP No. 2 
Facility, and will continue to be delivered there. WWTP No. 3 will provide for acceptance 
of septage on a contingency basis in the event that circumstances arise where WWTP 
No. 2 receives more septage than the facility can process at that time.  Any septage 
which enters WWTP No. 3 will be received by two septage processing units, which will be 
equipped with a screen and screening dewatering auger to remove coarse solids.  The 
screened septage will be drained into an underground concrete storage tank with two 
submersible chopper pumps.  From this tank, the septage will be pumped to the Plant’s 
influent line at a controlled pace to avoid shock loading of the system. 

 
c. An additional stream of waste which will enter the Plant will come via grease truck 

deliveries through the facility’s septage unit.  The grease will be discharged into an 
underground concrete tank which contains two submersible chopper pumps.  The grease 
will be released into the Plant’s anaerobic digesters to help with the production of 
methane to be used in the onsite cogeneration facility. 

 



CITY OF BAKERSFIELD 
  Wastewater Treatment Plant No. 3  

Expansion & Upgrade (CUP# 05-0669) 

 Draft  •  October 2006 3-5 Project Description 

2. Preliminary Treatment 
a. Wastewater will flow into a new headworks facility with large influent pumps designed to 

lift the wastewater through the remaining treatment processes by gravity flow.  The raw 
wastewater will pass through improved bar screens that will trap and remove large and 
non-organic materials.  It will then flow into a vortex grit removal system where the 
heaviest materials, such as egg shells, coffee grounds and sand, will settle out.  The 
materials removed in the preliminary treatment system will be ground up and washed 
prior to transport to a sanitary landfill or used for composting. 

 
3. Chemical Addition 

a. Ferric chloride will be added to the incoming wastewater to help reduce hydrogen sulfide 
and control odors as in the current treatment process.  Chemical coagulants will also be 
added to the wastewater to enhance the primary settling process. 

 
4. Odor Control 

a. Foul air containing hydrogen sulfide will be removed through air ducts and forced through 
a natural bio-filter bed made up of several forms of synthetic media.  Separate odor 
control facilities will serve the headworks, primary clarifiers, trickling filters, septage and 
grease processing facilities, and solids handling facilities. 

 
5. Primary Treatment 

a. Following preliminary treatment, the wastewater flows to primary clarifiers where the 
liquids and solids are separated.  As in the current plant, the heavier solids settle and will 
be scraped off the bottom, and the lighter material will be skimmed off the top of the 
basins.  The materials that are removed will be sent to solids processing facilities.  By 
adding coagulants to the raw wastewater, settling of the solids in advanced primary 
treated wastewater will improve.  The primary treated effluent will then flow to the 
secondary treatment facilities. 

 
6. Advanced Secondary Treatment 

a. Primary treated effluent will be conveyed to renovated trickling filters.  The trickling filters 
contain plastic media, which facilitates the growth of microorganisms on the surface of 
the media.  The microorganisms consume most of the soluble organic solids. 

 
b. The effluent from the trickling filters will be conveyed to rectangular aeration basins where 

air will be injected into the basins using fine bubble air diffusers, which will be located at 
the bottom of the basins.  The diffused air and remaining wastewater solids contained in 
the primary treated effluent will be consumed as food by microorganisms, which are 
contained in the aeration basins.  This process is called activated sludge.  The activated 
sludge process will include both anoxic and aerobic treatment zones to provide removal 
of both BOD and nitrogen from the wastewater stream. 

 
c. The aerated effluent will flow over the weirs to the secondary clarifiers where the 

activated sludge settles out.  Most of it is scraped off the bottom and returned to the 
aeration basins to regenerate this process, while the excess is sent to solids processing. 

 
7. Tertiary Filters 

a. Up to 2 MGD of secondary effluent from the secondary clarifiers will flow to dual or cloth 
media filters that filter the water for removal of fine particulate matter.  Next, the filtered 
water will be disinfected using sodium hypochlorite or ultraviolet radiation. 

 
8. Solids Processing 

a. Solids removed in the primary and secondary treatment processes are pumped into 
anaerobic digesters where they undergo natural decomposition for 20-25 days.  Half the 
solids convert to a gas mostly made up of methane, which is sent to on site energy 
recovery facilities. While in the digesters, the methane gas is maintained at a low 



CITY OF BAKERSFIELD 
  Wastewater Treatment Plant No. 3  

Expansion & Upgrade (CUP# 05-0669) 

 Draft  •  October 2006 3-6 Project Description 

pressure of less than 12 inches of water column. The remaining solids are pumped to 
dewatering facilities to achieve a 25 percent solid material (with a cake-like consistency) 
called biosolids.  The biosolids are transported for direct land application as a soil 
amendment at the WWTP No. farm. 

 
9. Energy Recovery 

a. The methane gas derived from the digesters will be used to power engine-generator units 
that produce the electricity used as the primary energy source to operate the treatment 
plant. Depending on the engine-generator manufacturer, the methane gas will need to be 
stored in a pressurized tank (approx. 25-100 pounds per square inch).  Any remaining 
methane gas that is not used by the engine-generators will be burned in duel fueled 
process heaters, or in a waste gas flare approved by the San Joaquin Valley APCD.  

 
10. Water Recycling and Reuse 

a. Tertiary treated wastewater will be conveyed to a storage basin or tank where the water 
will be retained for use as recycled water for various nearby land application, and plant 
wash and make-up water.  Plant wash and make-up water is water used to support 
operations at the wastewater treatment plant, such as for cleaning and other activities. 

 
11. Effluent Disposal 

a. Treated effluent will be transported via pipeline to an agricultural area called the I-5 
Reclamation Site.  Up to fourteen (14) MGD of treated effluent will be spread over the 
ground as crop irrigation water. 

 
b. Remaining advanced secondary treated effluent, 16 MGD up to 18 MGD, will be piped to 

ponds onsite for seepage into the ground by percolation.  The design percolation rate for 
the effluent is 3 inches per day, requiring percolation in existing storage ponds and the 
construction of approximately 150 acres of additional ponds. 

 
c. As noted, up to two (2) MGD of advanced secondary treated wastewater will be sent to 

the tertiary facility for further treatment and highly treated effluent will be used for nearby 
land application, such as site landscaping, and plant wash and make-up water. 

 
12. Solids Disposal 

a. Dewatered sludge will be trucked to City owned farmland at Wastewater Treatment Plant 
No. 2 and spread on the ground for use as a fertilizer for non-food crops.  The proposed 
method of sludge disposal is the same as the current sludge disposal process.  In 
addition, solids collected in bar screens and septage screens will continue to be sent to a 
sanitary landfill, and grit from the grit chambers will continue to be transported to the Mt. 
Vernon Recycling Facility for composting. 

 
b. Treated and dewatered sludge will be categorized as Class B sludge. 

 
c. The City owned farmland is located within 10 miles of Plant No. 3 at the WWTP No. 2 

facility. 
 

d. Upon completion of the upgraded treatment facilities, solids from the sludge drying beds 
will be dried in place and then transported to the Plant No. 2 farm for direct land 
application as a soil amendment.  The drying beds will then be removed from full-time 
operation in favor of the new mechanical dewatering facility, once it becomes operational. 

 
In addition to the upgraded, renovated, and expanded wastewater treatment facilities, the project 
will include the following: 

 
a. A new operations building, and administration/regional laboratory building of approximately 

4,124 square feet (sf) and 10,232 sf, respectively, to be located adjacent to McCutchen 



CITY OF BAKERSFIELD 
  Wastewater Treatment Plant No. 3  

Expansion & Upgrade (CUP# 05-0669) 

 Draft  •  October 2006 3-7 Project Description 

Road.  McCutchen Road will be improved by the City from a dirt road to a new major arterial 
roadway per City standards. 

 
b. A new shop and equipment maintenance building (approximately 4,880 sf) will be 

constructed to replace the existing facilities. 
 
c. The existing operations building will be renovated within the existing building footprint to 

accommodate the Plant maintenance staff.   
 
d. Roadway improvements along the WWTP No.3’s frontage will be constructed by the City 

from the centerline of Ashe Road west to the property boundary, from the centerline of 
McCutchen Road south to the property boundary, and from the centerline of Gosford Road 
east to the property boundary. 

 
e. Upgraded paved interior roadways to provide improved circulation will be developed for use 

by the Plant operations and maintenance staff. 
 
f. Acceleration and deceleration lanes will be constructed as necessary in the future to provide 

safe ingress and egress to and from the plant for sludge hauling trucks and other major 
vehicles accessing the plant, although, such improvements will not be undertaken until traffic 
volumes increase that such traffic improvements are needed. 

 
g. Landscaping, which will include a combination of trees and shrubs, and approximately 6 feet 

high landscaped berms will be incorporated into the project to provide visual screening and 
mask the Wastewater Treatment Plant No. 3 from the future anticipated commercial and 
residential areas, to be constructed adjacent to the Plant on McCutchen, Ashe, and Gosford 
Roads (See Figures 8 and 9).  

h. As part of the proposed project several permitted equipment air emission sources which 
currently exist on site will be removed and/or replaced by newer more efficient models.  The 
existing and replacement units include:  

Permitted Equipment Sources 